Model #KEBK101BSS00 KITCHENAID Built-In Oven, Electric

  • Oven Parts
    3 Results
  • Oven Door Parts
    3 Results
  • Internal Oven Parts
    3 Results
  • Control Panel Parts
    3 Results
  • Optional Parts
    3 Results
Find part by diagram >

Error Codes

Error Code:

Condition:

Check/Repair:

Question and Answers

Q:

installation kit KEBK101BSS00 Kitchenaid 30

A:

Hello, glad to help.  Thank You for choosing Sears PartsDirect.com. We, at Sears, value your service.
 
I am sorry and do understand your frustration when wanting information on the oven.
 
Glad to help out.  I’m looking at your Kitcheaid Oven model number KEBK101BSS00.

The installation manal for this states that "Electrical supply junction box should be located 3 inches (7.6cm) maximum below the support surface when the oven is installed in a wall cabinet.   

It can be installed in the wall but needs to be done or should be done by a liscensed technician.
 
Please "RESUBMIT ANY FURTHER QUESTIONS IF THERE IS ANY OTHER PROBLEMS".
 
Thank you for your understanding in this matter and I hope we can help you with your future questions and repairs.  Thank you for choosing Sears and using our SearsPartsDirect.com.
 

Read More
Larry Jr -
Sears Technician
September 16, 2014
A:

Thank You for choosing Sears PartsDirect.com. Glad to help out. I'm looking at your model number kebk101bss00 and the parts list nor the installation instruction list an installation kit. All hardware needed to install the oven will be included. I have included a link for the installation manual. 

Parts supplied
• #8-14 x 1" screws - single ovens (2), double ovens (4)
• Two #8-18 x 3/8"screws - bottom vent
• Four #8-18 x 1/4"screws - bottom vent trim
• Four #8-18 x 3/8"screws - double oven feet
• Bottom vent
• Bottom vent trim
• Two feet- double oven
• Two front feet - double oven
• Four grommets - single ovens (2), double ovens (4)*
• Foam strip - single oven.

If you have further questions please resubmit your question for further information. I hope this information helps you.
 
Thank you for choosing Sears PartsDirect.com.
 
SAFETY NOTICE: Be sure to disconnect power to the appliance before performing any repairs. If you are not comfortable with doing any voltage checks that might be recommended, please contact Sears for repairs. Be aware that there could be sharp edges inside the appliance that could cause cuts or other injuries to yourself or others.

Read More
Sherman_G_Wallace -
Sears Technician
September 16, 2014
See more answers
Q:

fit kit KEBK101BSS00 Kitchenaid 30

A:

Thank You for choosing Sears PartsDirect.com. Glad to help out. I'm looking at your model number kebk101bss00 and the parts list nor the installation instruction list an installation kit. All hardware needed to install the oven will be included. I have included a link for the installation manual. 

Parts supplied
• #8-14 x 1" screws - single ovens (2), double ovens (4)
• Two #8-18 x 3/8"screws - bottom vent
• Four #8-18 x 1/4"screws - bottom vent trim
• Four #8-18 x 3/8"screws - double oven feet
• Bottom vent
• Bottom vent trim
• Two feet- double oven
• Two front feet - double oven
• Four grommets - single ovens (2), double ovens (4)*
• Foam strip - single oven.

If you have further questions please resubmit your question for further information. I hope this information helps you.
 
Thank you for choosing Sears PartsDirect.com.
 
SAFETY NOTICE: Be sure to disconnect power to the appliance before performing any repairs. If you are not comfortable with doing any voltage checks that might be recommended, please contact Sears for repairs. Be aware that there could be sharp edges inside the appliance that could cause cuts or other injuries to yourself or others.

Read More
Sherman_G_Wallace -
Sears Technician
September 16, 2014

Top Parts